
P-6-LONA-CHEMICAL-32018

SUMMARY OF  ENVIRONMENTAL IMPACT ASSESSMENT

(EIA) REPORT

FOR

BY

Ladivali, Post: Gulsunde, Tal.: Panvel,

Dist.: Raigad

PREPARED BY

ENVIRONMENTAL; CIVIL & CHEMICAL ENGINEERS, CONSULTANTS & ANALYSTS,

KOLHAPUR (MS)

E-mail: projects@equinoxenvi.com, eia@equinoxenvi.com

2018 - 2019

EQUINOX ENVIRONMENTS (I) PVT. LTD.,

AN ISO 9001 : 2015 & QCI - NABET ACCREDITED ORGANIZATION

TM

LONA INDUSTRIES LTD. (LIL)

LONA

PROPOSED EXPANSION OF ORGANIC PIGMENTS

MANUFACTURING UNIT









 
INDEX 

 
 

SR. NO. DESCRIPTION PAGE 
NO. 

1. SUMMARY EIA IN ENGLISH 1- 22 

2. SUMMARY EIA IN MARATHI 23-49 

 
 
 
 
 

 
 

 



Summary EIA Report for Proposed Expansion of Organic Pigments 
Manufacturing Unit 

By 
M/s. Lona Industries Ltd. (LIL) 

At: Ladiwali, Post : Gulsunde, Tal.: Panvel, Dist.: Raigad (MS) 

1) THE PROJECT

The M/s. Lona Industries Limited (LIL) was established in year 1968 at Ladiwali, Post: 
Gulsunde, Tal.: Panvel, Dist: Raigad, Maharashtra. LIL Company is running from 50 years 
and is engaged in the production of Organic Pigments, mainly Phthalocyanines & 
Quinacridones. Company possesses inhouse laboratories with sophisticated instruments for 
raw material and finished goods testing and quality control. In 1998 company entered into 
technical collaboration with Japanese Company Dinichisieka. LIL has been incorporated with 
a main object to manufacture organic pigments which have a good export potential. The ever-
increasing demand for organic pigments in India and abroad has prompted promotes to go far 
for expansion of current production. 

The EIA report is made in the overall context of Environmental Impact Assessment (EIA) 
Notification No. S. O. 1533 (E) dated 14.09.2006 and amendments thereto issued by the 
Ministry of Environment, Forest and Climate Change (MoEFCC); New Delhi. As per the said 
notification the project comes under Category A, listed at item 5 (f). Moreover, the expansion 
project also needs to undergo public hearing as Industry is established on Non MIDC land. 
The EIA report is prepared by incorporating required information with regards to the project 
as mentioned in the Standard Terms of Reference issued by MoEFCC, New Delhi vide letter 
No.IA-J-11011/84/2018-IA II (I) to LIL. 

2) THE PLACE

As mentioned above proposed activities under expasnion in the existing premises of LIL. 
Geographically the site is located at 18°52'13.34" N Latitude and73° 9'20.13" E Longitude. 
The site is about13.55 Km from the Panvel city. The site is well connected by road and rail 
network. National Highway NH-66 is 5.5 Km and NH-4 is 6.84 Km away from the project 
site. The nearest railway station is Apta railway station, which is about 1 Km from the project 
site.  

The total land acquired by LILis 86210.35Sq. M. (i.e. 8.6 Ha).Out of this, built up area is 
29443.16 Sq.M. (2.9 Ha), Existing green belt is 25863.10 Sq. M. (2.5 Ha). A no objection 
certificate (NOC) for proposed expansion project is obtained from Grampanchayat of 
Gulsunde is appended at certificates and other documents in EIA report.  

Table 1 Project Investment Details 

Sr. No. Existing Investment Expansion Investment Total Investment 
1. Rs.  Cr. 85.58 Rs. 6.48 Cr. Rs. 92.06 Cr. 

3) THE PROMOTERS

The existing project is undertaken and implemented by the management of 
LIL. The promoter is well experienced in the said field and has made a thorough study of 

1 



entire project planning as well as implementation schedule.The name and designation of key 
promoters as under- 

Table 2 Promoter of LIL 

Sr. No. Name Designation 
1 Mr. S.R. Dhote Chairman and Managing Director 

4) THE PRODUCTS

The details of products that are being manufactured under existing unit as well as those to be 
manufactured under expansion are presented in following table 

Table 3 List of Products 

Sr. 
No. Name of the Product 

Products Quantity 
(MT/Day) Total Quantity 

(MT/day) Uses 
Existing Expansion 

Pigment 
1. Copper Phthalocyanine

crude (CPC)
4.66 4.66 9.32 Used in various 

areas of textile 
dyeing (Direct 
dyes for cotton), 
for spin dyeing 
and in the paper 
industry, in 
printing ink and 
packaging 
industry, used 
in Paints and 
Plastic. 

2. Copper Phthalocyanine
Green

4 Nil 4 

3. Copper Phthalocyanine Alfa
Blue

2.33 Nil 2.33 

4. Pigment Emulsion Nil 2.78 2.78 
5. Other Pigments

a. Copper Phthalocyanine
Beta Blue

0.45 1.11 1.56 

b. Quinacridone Pink &
Red

0.75 Nil 0.75 

c. Copper Phthalocyanine
ZCN

0.411 Nil 0.411 

d. Monosulpho copper
phthalocyanine

0.055 Nil 0.055 

Total (MT/ Day) 12.66 8.55 21.21 

Table 4 List of Byproducts 

Sr. 
No. By Products Existing 

Quantity 
Expansion 
Quantity 

Total 
Quantity 

1. AlCl3 (PAC) Solution (5-10% as
Al2O3)

100 MT/Day Nil 100 MT/Day 

2. Hydrochloric acid (30%) 6 MT/Day Nil 6 MT/Day 
3. Hypochloride 6 MT/Day Nil 6 MT/Day 
4. Dilute Sulphuric Acid & or MnSO4 or

Solid Manganese Carbonate
40MT/Day 
7 MT/Day 

Nil 
Nil 

40 MT/Day 
7 MT/Day 

5. Copper Sulphate / Carbonate as 250 Kg/Day 50 Kg/Day 300 Kg/Day 

2 

https://en.wikipedia.org/wiki/Paint


Sr. 
No. By Products Existing 

Quantity 
Expansion 
Quantity 

Total 
Quantity 

Copper 
6.  Cobalt Sulphate / Carbonate as Cobalt 25 Kg/Day Nil 25 Kg/Day 
7.  Ammonium Chloride Nil 7 MT/Day 7 MT/Day 
8.  Dicalcium phosphate Nil 6 MT/Day 6 MT/Day 
9.  Gypsum Nil 7 MT/Day 7 MT/Day 
 
Refer Appendix - E for manufacturing process, process flow chart and mass balance of 
existing and proposed expansion products. 
 
5) THE PURPOSE 

 
There is a good demand for products from organic pigments, in India as well as abroad. Here, 
75% of LIL products are exported to various countries like Canada, UK, Italy, Spain, USA, 
Brazil, Turkey, Australia, Japan, Taiwan, Thailand, South Korea, Indonesia etc. The ever-
increasing demand for Organic pigments in India and abroad as well as changing market 
conditions for manufacture and sale of products has prompted the LIL promoters to go for 
expansion of Organic Pigments.  
 
 

6) ENVIRONMENTAL ASPECTS 
 
Environmental degradation is the greatest concern world over and as a citizen of India, it is 
the responsibility of all to strive and bring about a balance between environment, industrial 
growth and development of economy thereby. 
 
Keeping in view the above fact, an effective Environmental Management Plan (EMP) is 
being followed in the existing premises of LIL and the same practice shall be followed under 
the expansion project.  
 
A. Water Requirement  

 

The description of water usage under existing and proposed expansion activities of Organic 
Pigments manufacturing unit are as follows – 
 

Table 5 Water Requirement for Existing and Expansion Activities 
 

Sr. 
No 

Description Water Consumption (M3/Day) 
Existing Expansion Total 

1 Domestic #50 -- #50 
2 Industrial  

a. Processing 1512.35 
(#1263.15+$193.20+*

56) 

255.28 
(#153.28+$60+*

42) 

1767.63 
(#1416.43+$253.2+*

98) 
b. Scrubber #8 - #8 
c. Lab & 
Washing 

#15 - #15 

d. Boiler Feed # 144 #110 #254 
e. Cooling #110 #30 #140 
f. DM Plant #10 #15 #25 

3 
 



Sr. 
No 

Description Water Consumption (M3/Day) 
Existing Expansion Total 

Industrial Total 1799.35 
(#1550.15+$ 
193.20+*56) 

410.28 
(#308.28+$60+*

42) 

2209.63 
(#1858.43+$253.2+*

98) 
3 Other 

(Gardening) 
50 

(#20 + @30) 
- 50 

(#20 + @30) 
4  Total (1+2 +3) 1899.35 

(#1620.15+$193.20+*
56+ @30) 

410.28 
(#308.28+$60+*

42) 

2309.63 
(#1928.43+$253.2+*

98+ @30) 
 

Now, the total water requirement for existing and proposed expansion project would be  
2309.63 M3/Day. Out of which 253.2 M3/Day recycle water in process, 98 CMD is treated 
water from MEE Unit and 30 CMD will be STP recycle water whereas 1928.43 M3/Day 
(83.5%) would be the fresh water taken from Patalganga river. Appendix – G may be 
referred for water permission letter. 
 
For details on product-wise water consumption of existing and proposed activities under 
expansion is appended at Appendix F. 

 
B. Effluent Treatment 
 
The details on effluent generation for existing and proposed expansion activities are 
presented in following table- 
 

Table 6 Effluent Generation Details for Existing and Expansion Activities 
 

Sr. 
No. 

Description Effluent generation (M3/Day) 
Existing 

 
Expansion 

 
Total after 
expansion 

Remark 

1 Domestic 40 -- 40 Treated in STP 
2 Industrial   

a. Processing  1110.93 
(♣ 77.66+$1033.27) 

148.52 
(♣ 58.25+$90.27) 

1259 
(♣135+$1124) 

 
 Stream-I: 
 135 CMD 
 
Stream II: 
1333CMD 

b. Laboratory + 
floor washing 

$15 -- $15 

c. Boiler Blow 
down 

$44 $60 $104 

d. Cooling 
Tower 
blowdown 

$50 $15 $65 

e. DM Plant 
back wash 

$10 $15 $25 

Industrial 
Total 

1229.93 
(♣ 77.66+$1152.27) 

238.52 
(♣ 58.25+$180.27) 

1468 
(♣135+$1333) 

Note: ♣ - Stream I (High COD and High TDS Effluent), $ - Stream II (Low COD and Low TDS Effluent) 
 
 
 
 

4 
 



i) Domestic Effluent 
 
The domestic effluent of existing unit is to the tune of 40 M3/ Day. The same is being treated 
in Sewage Treatment Plant (STP). 
 
ii) Industrial Effluent 
 
Under existing unit, entire effluent is treated in ETP and treated water from ETP after 
achieving prescribed standards is discharged through underground pipeline in Kharpada 
creek. After expansion, the trade effluent generated would be segregated into two streams viz. 
Stream I (High TDS and High COD& BOD Effluent) and Stream II (Low TDS and Low 
COD & BOD Effluent).  
 
The Stream-I strong effluent generated would be to the tune of 135 M3/Day which is effluent 
from CPC product. This effluent will be treated in an ETP comprising of Neutralization Tank, 
Equalization Tank, Chemical Dosing, Flocculator, Clarifier followed by Four Effect 
Evaporator and Agitated Thin Film Dryer (ATFD).The condensate from MEE to the tune of 
98 M3/Day would be reused in process. Further salts from MEE would be forwarded to 
CHWTSDF. Thereby, achieving ZERO DISCHARGE for Stream I effluent. 
 
The Stream –II weakeffluents generated would be to the tune of 1333 M3/Day. Stream II 
effluent contributes to Process effluents from other products, Lab and floor washing, Boiler 
Blow down, Cooling Tower blowdown, DM plant back wash. The same will be treated in 
existing ETP unit comprising of Primary, Secondary & Tertiary treatment units consisting of 
Equalization Tank, Neutralization Tank, 1 & 2 Primary Clarifier, Bioreactor, Secondary 
Clarifier, Hold tank, Sand Filter, Carbon Filter, Treated waste water tank and Filter press / 
Sludge Drying Bed. Treated water from ETP would achieve prescribed standards and will be 
discharged through underground pipeline in Kharpada creek which is 7 Km from project site. 
 
The product-wise process effluents for existing and proposed expansion activities is 
appended at Appendix F. 
 

5 
 



Figure 1Flow diagram of ETP 
 

 
 

 
 
 
 
    
 
 
 
 

 
   

 
 

 
 
 
 
  
 

 
 

 

(Ø  12 m) (Ø  11 m) 

Recirculation Line (RAS) 

 
Equalization 

Tank 
 

Primary 
Clarifier 

1 

 (Ø 17.25 m) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Neutralizati

on Tank 

(11.5 m x 11.5m) 

 Disposal  

Second
ary 

Clarifier 

Stream-II 
1333  
CMD 

 
Holding  

Tank 
 CarbonF

ilter 

Primary 
Clarifier 

2 

(20.5 m x 20.5 m) 
(Ø  9.8 m) 

 
Treated Waste  

 Water Tank 

30.5 m X 12.5 m 

Sludge Drying Bed 
20 m x 30m 

SandFilt
er 

 
 

Bioreactor 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

 

Stream-I 
135 CMD 

 
Equalization 

Tank 
 

 
Neutralizati

on Tank 
 
Clarifier 

CHWTSDF 

Agitated Thin Film 
Drier (ATFD) 

Four Effect Evaporator 

 
 
98 CMD 
Reused 

in 
Process 

Flash 
Mixer Flocculator 

6 
 



C. Solvent Recovery System  
 
Various solvents are being used during the process and manufacturing of Organic Pigments. 
The solvents used in process are recovered and few of them are recycled back in process. The 
efficient and effective solvent recovery system is installed which result in to value addition in 
the overall project operations. Further, recovery of solvent would be in range of 80-99% of 
the charged solvents. 
 
D. Air Emissions 
 

• Under existing plant three boilers of capacities 6 TPH, 10 TPH and 4 TPH provided with 
23 M, 30M, and 21M of stack height respectively. Existing 10 TPH boiler provided with 
MDC with thremo cyclone as APC. In expansion a new boiler of capacity 14 TPH with 
MDC followed by Bag filter as APC equipment would be installed. After installation of 
new boiler the existing 4 TPH boiler will be discontinued and 6 TPH boiler will be 
operated as standby. 

• Five thermic fluid heaters (TFHs) (1,2,3,4,5) of 4 Lac Kcal capacity each and VTBs 
10,15,20 are provided on site. Four spin flush dryers (SFD) of capacity 2 LKcal (1No.), 4 
LKcal (2Nos.), 6LKcal (1No.) are installed on site.Under expansion, TFHs (1, 2, 3, 4, 5), 
VTB 10 and SFD of 6 LacKcal, 4 LacKcal, 2LacKcal, 4 LacKcal are used as stand by to 
VTB 15 and VTB 20.  

• Four DG sets of capacity of 500 KVA, 250 KVA, 180 KVA, 62.5 KVA respectively are 
provided on site.  

 
Table 7 Details of Stack for Boiler and Thermic Fluid Heater under Existing as well 

as Expansion Activity 
 

Sr. 
No. 

Description Boiler Thermic Fluid Heater (TFH) 
Existing Exp Existing 

1 2 3 4 1 2 3 4 5 
1. Capacity 6  TPH 10 TPH 4  

TPH 
14 TPH 4 lac Kcal / Hr each 

2. Fuel type FO Coal FO Coal FO FO FO FO FO 
3. Fuel Quantity , 

T/D 8.3 24.6 4.32 37.46 0.72 0.72 0.72 0.72 0.72 

4. Material of 
construction 

MS MS MS MS MS MS MS MS MS 

5. Shape 
(round/rectangular) 

round round round round round round round round round 

6. Height, m (above 
ground level) 

23 30 21 33 16 16 16 16 16 

7. Diameter/size, in 
mtrs 

1 1 0.8 1.2 0.56 0.56 0.56 0.56 0.56 

8. Internal Diameter 
of the stack (m) 

0.98 0.98 0.78 1.09 0.54 0.54 0.54 0.54 0.54 

9. Flue Gas Temp, °C 220 210 220 200 210 220 220 220 220 
10. Exist gas velocity 

m/s 
10 10 10 10 10 10 10 10 10 

11. ID Fan Capacity  
m3/h 

9000 18000 7200 34800 650 650 650 650 650 

7 
 



Sr. 
No. 

Description Boiler Thermic Fluid Heater (TFH) 
Existing Exp Existing 

1 2 3 4 1 2 3 4 5 
12. Gas flow rate in 

Nm3/Hr 
9000 18000 7200 34800 650 650 650 650 650 

13. Stack diameter at 
sampling port mtrs 

1 1 0.8 1.2 0.56 0.56 0.56 0.56 0.56 

14. Control Equipment 
preceding the stack 

No MDC + 
tremo 

cyclone 

No MDC+ 
Bag 

Filter 

No No No No No 

Note: Under expansion existing 4TPH boiler will be discontinued and 6 TPH boiler will be operated as standby 
 

Table 8 Details of Stack for VTBs, Spin Flush Dryers, D.G.Sets 
 

Sr. 
No. Description 

Existing 
VTB 

15 
VTB 

20 
VTB 

10 
Spin flush dryer (SFD) D.G. Sets 

1 2 3 4 1 2 3 4 
1 Capacity 15 lac 

Kcal 
20 lac 
Kcal 

10 Lac 
Kcal 

6 lac 
Kcal 

4 lac 
Kcal 

2 lac 
Kcal 

4 lac  
Kcal 

500 
KVA 

250 
KVA 

180 
KVA 

62.5 
KVA 

2 Fuel type Coal Coal Coal FO FO FO FO High speed diesel 
3 Fuel Quantity , 9.6 

T/D 
9.8 
T/D 

3.53 
T/D 

0.95 
T/D 

0.65 
T/D 

0.35 
T/D 

0.65 
T/D 

2568 
Lit / 
Day 

1320 
Lit / 
Day 

744 
Lit/ 
Day 

312 
Lit/ 
Day 

4 Material of 
construction 

MS MS MS MS MS MS MS MS MS MS MS 

5 Shape  round round round round round round round round round round round 
6 Height, m  

(AGL) 
30 30 30 21 12 30 25 4.5 3.2 2.7 1.6 

7 Diameter/size, 
in mtrs 

1 1 1 0.25 0.25 0.20 0.25 -- -- -- -- 

8 Internal 
Diameter of 
the stack (m) 

0.98 0.98 0.98 0.23 0.23 0.18 0.23 -- -- -- -- 

9 Flue Gas 
Temp, °C 

205 190 180 220 220 220 220 -- -- -- -- 

10 Exist gas 
velocity m/s 

10 10 10 10 10 10 10 -- -- -- -- 

11 ID Fan 
Capacity  m3/h 

15200 17800 6000 975 650 325 650 -- -- -- -- 

12 Gas flow rate 
in Nm3/Hr 

15200 17800 6000 975 650 325 650 -- -- -- -- 

13 Stack diameter 
at sampling 
port mtrs 

1 1 1 0.25 0.25 0.20 0.25 -- -- -- -- 

14 Control 
Equipment 
preceding the 
stack 

MDC MDC MDC No No No No -- -- -- -- 

Note: 1. Under expansion, TFH (1, 2, 3, 4, 5), VTB 10 and SFD of 6 LacKcal, 4 LacKcal, 2 LacKcal, 4LacKcal 
[...]
“laaonaa [MDisT/ja ila.” cyaa vyavasqaapnaakDUna p`sqaaipt pk̀lp ivakisat krNyaat 
Aalaa Aaho va %yaaMnaa saMbaMiQat ivaYayaacaa AnauBava AsaUna %yaaMnaI p`staivat ivastarIkrNa 
p`klpacyaa inayaaojanaacaa va AMmalabajaavaNaIcyaa vaoLap~kacaa saKaola AByaasa kolaa Aaho 

Pa`klp p`vat-kacao naava AaiNa hu_a KalaIlap`maaNao – 

t@ta Ë.2 p`klpacao p`va-tk 

4´ ]%padnaoÁ 

"laaonaa [MDisT/ja ila. (LIL)” yaaMcyaa p`sqaaipt va p`staivat ivastarIkrNa 
p`klpamaQaUna tyaar haoNaarIo ]%padnao KalaIlap`maaNao – 

t@ta Ë.3 ]%padnaMacaI naavao 

A. 
Ë. 

]%padnaacao naava 

saQyaacyaa 
]%padnaacaa 
tpSaIla 

(mao.Tna p`it 
idvasa) 

P`astaivat 
]%padnaacaa 
tpSaIla 

(mao.Tna p`it 
idvasa) 

ekUNa 
(mao.Tna 
p`it 

idvasa) 

]pyaaoga 

ipgamaoMT 
1. ka^pr qa^laaosaayainana kuD̀ 

(CPC) 
4.66 4.66 9.32 ]%padnao kapD  

Da[-Mga 
p`ik`yaomaQaIla ivivaQa 

xao~aMmaQyao 
(kapsaasaazI p`%yaxa 

rMga) ispna  
Da[-MgasaazI 
AaiNa popr 
]dyaaogaamaQyao‚ 

ip`MTIMga [Mk, AaiNa 
p^koijaMga 

]dyaaogaamaQyao‚  
poMT\sa ¸ PlaaisTk  
maQyao vaaprlaI 

jaatat.   

2. ka^pr qa^laaosaayainana iga`na 4 Nil 4 
3. ka^pr qa^laaosaayainana blyau 2.33 Nil 2.33 
4. ipgamaoMT [malSana Nil 2.78 2.78 
5. [tr ipgamaoMT 

A. ka^pr 
Pqa^laaosaayainana ibaTa 
blyau 

0.45 1.11 1.56 

ba. i@vanaaik`Daona ipMk 
& roD 

0.75 Nil 0.75 

k. ka^pr 
Pqa^laaosaayainana ZCN 

0.411 Nil 0.411 

D. maaonaaosalfao ka^pr 
Pqa^laaosaayainana 

0.055 Nil 0.055 

ekUNa (mao.Tna p`it 
idvasa) 

12.66 8.55 21.21 

A.Ë. naava pdBaar 

1. EaI. esa\. Aar. Qaaoto caoArmana va ma^naojaIMga Dayaro@Tr 

24 



t@ta Ë.4 ]p]%padnaMacaI naavao 

A. 
Ë. 

]p]%padnao saQyaacyaa 
]%padnaacaa tpSaIla 

P`astaivat 
]%padnaacaa 
tpSaIla 

ekUNa 

1. A^lyauimanaIyama @laaora[D
saaolyauSana (5-10%  Aĵa
A^lyauimanaIyama Aa^̂^@saa[D)

100 mao.Tna p`it idvasa 
Nil 

100 mao.Tna p`it 
idvasa 

2. hayaDao/@laaorIk A^isaD
(30%)

6 mao.Tna p`it idvasa 
Nil 

6 mao.Tna p`it 
idvasa 

3. hayapao@laaorašD 6 mao.Tna p`it idvasa Nil 6 mao.Tna p`it 
idvasa 

4. DayalauT salFyaurIk A^isaD
&   ma^ganaIja salfoT

 /  ma^gainaja kabaao-naoT

40 mao.Tna p`it idvasa 
7 mao.Tna p`it idvasa Nil 

40 mao.Tna 
p`itidvasa 

7 mao.Tna p`it 
idvasa 

5. ka^pr salfoT À kabaao-naoT
A^ja ka^pr

250 ik. p`it idvasa 50 ik. p`it 
idvasa 

300 ik. p`it 
idvasa 

6. kaobaalT salfoT À
kabaao-naoT
A^ja kaobaalT

25 ik. p`it idvasa Nil 25 ik. p`it 
idvasa 

7. Amaaoinayama @laaora[D Nil 7 mao.Tna p`it 
idvasa 

7 mao.Tna p`it 
idvasa 

8. Dayak^ilSayama faŝfoT Nil 6 mao.Tna p`it 
idvasa 

6 mao.Tna p`it 
idvasa 

9. ijaPsama Nil 7 mao.Tna p`it 
idvasa 

7 mao.Tna p`it 
idvasa 

]%padna pìËyaocaa tpSaIla [-.Aaya.e irpaoT- maQaIla A^^poMDI@sa E maQyao jaaoDlaa 
Aaho. 

5´ p`klpacao ]i_YTÁ 

Aa^rga^inak ipgamaoMTsa\ var AaQaarIt ]%padnaaMnaa Baartat tsaoca prdoSaat caaMgalaI 
maagaNaI Aaho. laaonaa [MDisT/ja ila. yaaMcaI 75‰ [tkI ]%padnao k^naDa‚ yau.ko.‚ 
[TlaI‚ spona‚ yau.esa\.e‚ ba`aJaIla‚ tukI-‚ Aa^sT/oilayaa‚ japana‚ tOvaana‚ qaayalaMD‚ saa}qa 
kaoiryaa‚ [MdaonaoiSayaa [. doSaaMmaQao inayaa-t kolaI jaatat. Baartat tsaoca prdoSaat 
vaaZNaa­yaa Aa^rga^inak ipgamaoMTsa\cyaa maagaNaImauLo laaonaa [MDisT/ja ila. (LIL) kMpnaIcyaa 
p`vat-kaMnaI p`staivat ivastarIkrNa krNyaacao inayaaojana kolao Aaho. 

6´ Payaa-varNaivaYayak dRiYTkaonaÁ 

jaagaitk Payaa-varNaacaa áhasa hI ek far maaozI kaLjaIcaI baaba banalaI AsaUna 
Baartacaa ek dxa naagairk mhNauna Payaa-varNa‚ AaOdyaaoigakrNa va Aqa-vyavasqaocaa 
ivakasa yaaMcaa samanvaya saaQaNao ho p%̀yaokacao kt-vya Jaalao Aaho. 

25 



varIla baabaI laxaat Gao}na “laaonaa [MDisT/ja ila.” nao pirNaamakark ASaI pyaa------------ --varNa 
vyavasqaapna yaaojanaa (EMP) rabavalaI Aaho,,‚ tsaoca p`staivat ivastarIkrNa 
p`klpaMtga-t sauQda ihca yaaojanaa rabavaNyaat yao[-la.  

k´ paNyaacaa vaaprÁ 

p`sqaaipt va p`staivat ivastarIkrNa yaaMcyaa p`klpaMmaQyao haoNaa–yaa paNyaacyaa 
vaapraivaYayaI saivastr tpSaIla KalaIlap`maaNaoo – 

t@ta Ë.5 paNyaacaa vaapr 

A. 
Ë. 

tpSaIla p`sqaaipt paNyaacaa vaapr 
³Gana maI. p`it idna´ 

p`staivat paNyaacaa 
vaapr ³Gana maI. 

p`it idna´ 

ekUNa 
³Gana maI. p`it idna´ 

1. DaomaoisTk #50 - #50 

2. [MDisT/yala 

p`aosaosa 1512.35 
(#1263.15+ $193.20+56)

255.28 
(#153.28+$60+ 
*42) 

1767.63 
(#1416.43+$253.2+*98)

sËbar #8 - #8 

la^ba + vaa^iSaMga #15 - #15 
baaŷalar maokAp #144 #110 #254 
kuilaMga Ta^var 
maokAp 

#110 #30 #140 

iD.ema\.vaa^Tr ba^k 
vaa^Sa 

#10 #15 #25 

[MDisT/yala ekuNa 1799.35 
(#1550.15+$193.20+*56) 

410.28 
(#308.28+$60+ 

*42) 

2209.63 
(#1858.43+$253.2+ 

*98) 
3. [tr ³baagaoosaazI´ 50 

(#20 + @30 ) 
- 50 

(#20 + @30) 
ekuNa³1†2†3´ 1899.35 

(#1620.15+$193.20+*56 
@30) 

410.28 
(#308.28+$60+ 

*42) 

2209.63 
(#1928.43+$253.2+ 

*98+ @30)

iTpÁ. # – f`oSa vaaT̂r, µ – MEE vaa^Tr‚ $ - p`aosaosa maQaIla paNyaacaa puna-vaapr,‚ @ -  STP maQaIla 
paNyaacaa puna-vaapr, 

p`sqaaipt va p`staivat p`klpasa laagaNaaro ekuNa paNaI 2309.63 Gana maI.p`it idna 
[tko Asaola. yaamaQaIla 253.2 Gana maI. p`it idna [tko paNaI p`aosaosa maQaIla 
paNyaacyaa puna-vaapratUna, Gaotlao jaa[-la‚ 98 Gana maI. p`it idna [tko paNaI  MEE 
yauinaTmaQaUna p`iËyaa kolaolyaa paNyaacyaa puna-vaapratUna, Gaotlao jaa[-la tsaoca 30 p`it 
idna [tko paNaI saaMDpaNaI p`ik`yaa kolaolyaa paNyaacaa puna-vaapratuna Gaotlao jaa[-la 
AaiNa ]rlaolao 1928.43 Gana maI. (83.5‰´ p`it idna [tko paNaI pataLgaMgaa 

26 



nadImaQaUna Gaotlao jaa[-la. paNaI prvaanyaasaazI [-. Aaya. e. irpaoT-maQaIla A^^poMDI@sa 
G phavao. 

saQyaacyaa va p`staivat p`klpatIla p`%yaok ]%padnaasaazI laagaNaa–yaa paNyaacyaa 
vaaprasaazI [-. Aaya. e. irpaoT-maQaIla A^^poMDI@sa F phavao. 

#a´ saaMDpaNaI p`ik`yaaÁ 
p`sqaaipt va p`staivat ivastarIkrNa yaaMmauLo inama-aNa haoNaa–yaa saaMDpaNyaacaa saivastr 
tpSaIla KalaIlap`maaNaoo – 

t@ta Ë.6 saaMDpaNyaacaI inaima-tI 

TIpÁ
µ — sT/Ima 1 (High COD and High TDS Effluent) 
$    — sT/Ima 2 (Low COD and Low TDS Effluent) 

1) GargautI saaMDpaNaI :

saQyaa saumaaro 40 Gana maI.p`it idna GargautI saaMDpaNaI tyaar haoto va to saaMDpaNaI 
p`ik`yaa koMd`amaQao p`ik`yaa kolao jaato.  

A.Ë. tpSaIla saQyaacaI 
saaMDpaNyaacaI 

inaima-tI 
³Gana maI. p`it 

idna´ 

p`staivat 
saaMDpaNyaacaI 

inaima-tI 
³Gana maI. p`it 

idna´ 

ekUNa 
³Gana maI. 
p`it idna´ 

Saora 

1 GargautI 40 –– 40 saaMDpaNaI p`ik`yaa 
koMd`amaQao  p`ikỳaa kolao 

jaato. 
2. [MDisT/yala 

sT/Ima 1 : 135 Gana 
maI. p`it idna   

sT/Ima 2 : 1333 Gana 
maI. p`it idna 

1.p`aosaosa 1110.93 
³ 

µ77.66†$1033.2
7´ 

148.52 
³ 

µ58.25†$90.27´ 

1259 
³µ135†$1124´ 

2. la^ba va
vaa^iSaMga 

$15 –– $15 

3.iD. ema\.
PlaaMT 

$44 $60 $104 

4. kuilaMga $50 $15 $65 

5. baaŷalar
fID 

$10 $15 $25 

[MDisT/yala 
ekuNa 

1229.93 
³µ77.66†$1152

.27´ 

238.52 
³µ58.25†$180.

27´ 

1468 
³µ135†$1333´ 

27 



2) AaOVaoigak saaMDpaNaI :

saQyaacyaa p`klpatuna inamaa-Na haoNaaro saaMDpaNaI ho saaMDpaNaI koMd`at p`ik`yaa kolao 
jaato va ho paNaI inaiScat kolaolaI maanako saaQya k$na BaUimagat pa[-plaa[-nanao 
KarpaDa KaDIt saaoDlao jaato. 
p`staivat ivastarIkrNa p`klpatuna inamaa-Na haoNaaro saaMDpaNaI ho daona vaogavaogaLyaa 
sT/Ima maQyao ivaBaagalao jaa[-la - sT/Ima 1 (High COD and High TDS Effluent) AaiNa 
sT/Ima 2 (Low COD and Low TDS Effluent)  

sT/Ima 1 AMtga-t pìËyaomaQyao saumaaro 135 Gana maIo.p`it idna [tko saaMDpaNaI Asaola. 
yaamaQyao CPC ]%padnaamaQaUna inamaa-Na haoNaa–yaa saaMDpaNyaacaa samaavaoSa Asaola. tsaoca 
saaMDpaNaI p`ik`yaa p`klpamaQao Neutralization Tank, Equalization Tank, Grease Trap, 
Chemical Dosing, Flocculator, Primary Settling Tank (PST) followed by Triple Effect 
Evaporator (TEE) and Agitated Thin Film Dryer (ATFD) yaasaar#yaa ivaivaQa 
p`ik`yaaMvdaro saaMDpaNyaavar p`ik`yaa kolaI jaato. MEE yauinaT maQaIla 98 Gana maIo.p`it 
idna kMDnsaoT ho p`aosaosa maQao punha vaaprlao jaa[-la. MEE yauinaT maQaUna baahor 
pDNaaro xaar ho CHWTSDF yaoqao pazivalaa jaa[-la. yaamauLo “Zero Discharge” ho 
]i_YT saaQya kolao jaa[-la. 
sT/Ima — 2 p`iËyaomaQyao saumaaro 1333 Gana maIo.p`it idna [tko saaMDpaNaI Asaola. 
yaamaQyao p`aosaosa kuilaMga va baa^yalar blaao Da}na¸ la^ba va vaa^iSaMga‚ DI. ema. PlaaMT [-
.yaa p`iËyaotuna inamaa-Na haoNaaro saaMDpaNaI yaacaa samaavaoSa Asaola. saaMDpaNaI p`ik`yaa 
hI p`klpamaQaIla Equalization Tank, Neutralization Tank, 1 & 2 Primary 
Clarifier, Bioreactor, Secondary Clarifier, Hold tank, Sand Filter, Carbon Filter, 
Treated waste water tank and Filter press / Sludge Drying Bed yaasaar#yaa ivaivaQa 
tM~&anaaWaro saaMDpaNyaavar p`ik`yaa kolaI jaato. saaMDpaNyaavar p`ik`yaa kolaolao paNaI 
inaiScat kolaolaI maanako saaQya k$na to paNaI BaUimagat pa[-plaa[-nanao  7 ik.maI. 
AMtravar Asalaolyaa KarpaDa KaDIt saaoDlao jaa[-la. saaMDpaNyaacaa tpSaIla [-
.Aaya.e irpaoT- maQaIla A^^poMDI@sa F maQyao idlaa Aaho. 

28 



Figure 1 Flow diagram of ETP 
Stream-I 
135 CMD 

Equalization 
Tank 

Neutralizatio
n Tank Clarifier 

CHWTSDF 

Agitated Thin Film 
Drier (ATFD) 

Four Effect Evaporator 

98 CMD 
Reused in 
Process 

Flash Mixer Flocculator

Recirculation Line (RAS) 

Equalization 
Tank 

Primary 
Clarifier 

1 

 (Ø 17.25 m) 

Neutralization 
Tank 

(11.5 m x 11.5m) 

Disposal 

Secondary 
Clarifier 

Stream-II 
1333 
CMD 

Holding  
Tank 

Carbon
Filter 

Primary 
Clarifier 
2 

(20.5 m x 20.5 m)
 (Ø  9.8 m)

Treated Waste 
 Water Tank 

5 m X 12.5 m 

Sludge Drying Bed 
20 m x 30m 

Sand
Filter 

Bioreactor 

29 



ga) rasaayainak d``vya puna-p`aiPtcaI p`ik`yaa : 

Aa^rga^inak ipgamaoMTsa\ yaaMcyaa ]%padnaaMmaQyao vaogavaogaLyaa p`karcyaa rasaayainak 
d`vyaaMcyaa vaapr kolaa jaatao. %yaapOkI kahI d`vyaaMcaI puna-p`aiPt k$na %yaaMcaa puna-
vaapr kolaa jaatao. yaasaazI ja$rI yaM~Naa ]BaarNaot AalaI Aaho. vaaprlaolyaa 
d`vyaaMpOkI sarasarI 80–99% drmyaana d`vyaaMcaI puna-p`aiPt Asaola. 

Ga) vaayau$p ]%saja-nao : 
• saQyaa sqaaipt baa^yalasa- 6 Tna p`it tasa¸ 10 Tna p`it tasa¸ AaiNa 4 Tna
p`it tasa xamatocao Aahot. yaaMcyaa icamaNaIcaI ]McaI Anauk`mao 23 maI.¸ 30 maI.va 21 maI. 
Aaho. 10 Tna p`it tasa xamatocyaa baa^yalarcyaa vaayau p`duYaNa inayaM~NaasaazI qamaao- 
saaya@laaona saaobat DsT kloa@Tr purivaNyaat Aalaa Aaho. p`staivat p`klpa AMtga-t 
navaIna 14 Tna p`it tasa xamatocaa baa^yalar basaivaNyaat yao[-la.yaa baa^yalarlaa vaayau 
p`duYaNa inayaM~NaasaazI  DsT kloa@TrnaMtr ba^ga iflTr basaivaNyaat yao[-la. navaIna 
baa^yalar ]BaarNaInaMtr saQyaa vaapratIla 4 Tna p`it tasa xamatocaa baa^yalar baMd 
krNyaat yao[-la AaiNa 6 Tna p`it tasa xamatocaa baa^yalar sT^Dbaaya mhNaUna 
vaaprNyaat yao[-la. 
• p`klpacyaa jaagaovar 5 qamaI-k Flyau[-D hITsa- ³p`%yaokI 4 laaK iklaao k^larI
xamata´ AaiNa vhITIbaI 10,¸15¸,20 basaivalao Aahot. 2 laaK iklaao k^larI xamatocaa 1 ¸ 
4 laaK iklaao k^larI xamatocao 2 AaiNa 6 laaK iklaao k^larI xamatocaa 1 Asao 4 
ispna FlaSa D/ayasa- purivaNyaat Aalao Aahot. p`staivat ivastarIkrNa p`klpa AMtga-
t vhITIbaI 15 AaiNa vhITIbaI 20 yaaMnaa sT^MDbaaya mhNaUna qamaI-k Flyau[-D hITsa- 
³1¸2¸3¸4¸5´¸ vhITIbaI 10 AaiNa 6 laaK iklaao k^larI xamatocaa¸ 4 laaK iklaao k^larI 
xamatocaa¸ 2 laaK iklaao k^larI xamatocaa¸ 4 laaK iklaao k^larI xamatocaa ispna FlaSa 
D/ayasa- vaaprNyaat yaotIla.  
• 500 kovhIe¸ 250 kovhIe¸ 180 kovhIe AaiNa 62.5 kovhIe xamatocao caar
DIjaI saoT pk̀lpsqaLavar basaivaNyaat Aalao Aahot. 

t@ta Ë.7 baa^yalar AaiNa qamaI-k Flyau[-D hITr tpSaIla 

A. 
na. 

tpSaIla baa^yalar qamaI-k Flyau[-D hITr 
saQyaaisqat P`astaivat saQyaaisqat 

1 2 3 4 1 2 3 4 5 
1. xamata 6 Tna 

p`ittasa 
10 Tna 
p`ittasa 

4  Tna 
p`ittasa 

14 Tna 
p`ittasa 

P`a%yaokI 4 laa#a ik.k^larI 
p`ittaasa 

2. [MQanaacaa pk̀ar FO kaoLsaa FO kaoLsaa FO FO FO FO FO 
3. [MQanaacao  p`maaNa 8.3 24.6 4.32 37.46 0.72 0.72 0.72 0.72 0.72 
4. baaMQakama rcanaa 

saaih%ya 
MS MS MS MS MS MS MS MS MS 

5. Aakar gaaola gaaola gaaola gaaola gaaola gaaola gaaola gaaola gaaola 
6. ]McaI‚ maI. 

³jamaInaIcyaa var´ 
23 30 21 33 16 16 16 16 16 

7. vyaasa, maITrmaQyao 1 1 0.8 1.2 0.56 0.56 0.56 0.56 0.56 
8. icamaNaIcaa AatIla 

vyaasa, maITr 
0.98 0.98 0.78 1.09 0.54 0.54 0.54 0.54 0.54 

30 



A. 
na. 

tpSaIla baa^yalar qamaI-k Flyau[-D hITr 
saQyaaisqat P`astaivat saQyaaisqat 

1 2 3 4 1 2 3 4 5 
9. FlaU ga^sa 

tapmaana °C 
220 210 220 200 210 220 220 220 220 

10. ei@JT ga^sa 
vholaa^isaTI 
(maI/saokMd´ 

10 10 10 10 10 10 10 10 10 

11. Aaya DI f^na  
xamata ³maI/tasa´ 

9000 18000 7200 34800 650 650 650 650 650 

12. gaŝa Flaao roT 
Gana. maI. 
p`ittaasa 

9000 18000 7200 34800 650 650 650 650 650 

13. icamaNaIcaa 
sa^mpilaMga paoT- 
yaoqaIla    vyaasa, 
maITr 

1 1 0.8 1.2 0.56 0.56 0.56 0.56 0.56 

14. p`duYaNa inayaM~k 
]pkrNao 

­­­­ MDC + 
tremo 
cyclon 

­­­­ MDC+ 
Bag 

Filter 

­­­­ ­­­­ ­­­­ ­­­­ ­­­­ 

TIpÁ p`staivat ivastarIkrNaanaMtr 4 Tna p`it tasa xamatocaa baaŷalar baMd krNyaat yao[-la AaiNa 
6 Tna p`it tasa xamatocaa baaŷalar sT̂Dbaaya mhNaUna vaaprNyaat yao[-la. 

t@ta Ë.8 vhITIbaI‚ ispna FlaSa Da/yar AaiNa DI.jaI. saoTcaa tpSaIla 

A. 
na. 

tpSaIla saQyaaisqat 

vhI 
TI 

baI 15 

vhI 
TI 

baI 20 

vhI 
TI 

baI 10 

ispna FlaSa Da/yar DI.jaI. saoT 

1 2 3 4 1 2 3 4 

1. xamata 15 
laa#a 
ik. 
k^larI 

20 
laa#a  
ik. 
k^larI 

10 
laa#a 
ik. 
k^larI 

6 
laa#a 
ik.k^
larI 

4 
laa#a 
ik.k^ 
larI 

2  
laa#a 
ik.k ̂
larI 

4 
laa#a 
ik.k^
larI 

500 
ko 
vhI
e 

250 
ko 
vhI 
e 

180 
ko 
vhI 
e 

62.5 
ko 
vhI 
e 

2. [MQanaacaa 
p`kar 

kaoLsaa kaoLsaa kaoLsaa FO FO FO FO High speed diesel 

3. [MQanaacao  
p`maaNa 8.3 24.6 4.32 0.72 0.72 0.72 0.72 

4. baaMQakama 
rcanaa 
saaih%ya 

MS MS MS MS MS MS MS MS MS MS MS 

5. Aakar gaaola gaaola gaaola gaaola gaaola gaaola gaaola gaaola gaaola gaaola gaaola 
6. ]McaI‚ maI. 

³jamaInaI 
cyaa var´ 

30 30 30 21 12 30 25 4.5 3.2 2.7 1.6 

7. vyaasa, 
maITr 

1 1 1 0.25 0.25 0.20 0.25 -- -- -- -- 

31 



A. 
na. 

tpSaIla saQyaaisqat 

vhI 
TI 

baI 15 

vhI 
TI 

baI 20 

vhI 
TI 

baI 10 

ispna FlaSa Da/yar DI.jaI. saoT 

1 2 3 4 1 2 3 4 

8. icamaNaIcaa 
AatIla 
vyaasa, 
maITr 

0.98 0.98 0.98 0.23 0.23 0.18 0.23 -- -- -- -- 

9. FlaU ga^sa 
tapmaana 
°C 

205 190 180 220 220 220 220 -- -- -- -- 

10. ei@JT 
gaŝa 
vholaa^isa 
TI 
(maI/saokM
d´ 

10 10 10 10 10 10 10 -- -- -- -- 

11. Aaya DI 
f^na 
xamata 
³maI/tasa´ 

15200 17800 6000 975 650 325 650 -- -- -- -- 

12. gaŝa Flaao 
roT Gana. 
maI.p`itta
asa 

15200 17800 6000 975 650 325 650 -- -- -- -- 

13. icamaNaIcaa 
sa^mpilaMga 
paoT- 
yaoqaIla   
vyaasa, 
maITr 

1 1 1 0.25 0.25 0.20 0.25 -- -- -- -- 

14. p`duYaNa 
inayaM~k 
]pkrNao 

MDC MDC MDC No No No No -- -- -- -- 

TIpÁ p`staivat ivastarIkrNaanaMtr vhITIbaI 15 AaiNa vhITIbaI 20 yaaMnaa sT̂MDbaaya mhNaUna qamaI-k 
Flyau[-D hITsa- ³1¸2¸3¸4¸5´¸ vhITIbaI 10 AaiNa 6 laaK iklaao k^larI xamatocaa¸ 4 laaK iklaao 
k^larI xamatocaa¸ 2 laaK iklaao k^larI xamatocaa¸ 4 laaK iklaao k^larI xamatocaa ispna FlaSa D/ayasa- 
vaaprNyaat yaotIla. 

ca) sk`barivaYayaI maaihtI : 

p`klpatUna Amaaoinayaa (NH3) hayaD/ao@laaoirk A^isaD (HCL) yaaMsaarKI ]%saja-nao 
AsatIla. %yaaMcao p`maaNa inayaM~Naat zovaNaosaazI saQyaacyaa p`klpaMtga-t sk`bar 
basaivaNyaat Aalao Aahot. ekuNa saat sk`bar basaivaNyaat Aalao Aahot. sk`bar 
tpSaIla [-.Aaya.e irpaoT- maQaIla A^^poMDI@sa H maQyao idlaa Aaho.%yaaMcaa tpSaIla 
KalaIla p`maaNao – 

32 



t@ta Ë.9 sk`barivaYayaI maaihtI 

C) QvanaI p`duYaNa dRiYTkaona :

p`staivat p`klpamaQyao jaast QvanaI inamaa-Na krNaaro kaoNatohI ]pkrNa nasaola. 
saQyaacyaa p`klpamaQyao baa^yalar ha}sa¸ [TIpI Pla^nT¸ imailaMga¸ paNaI p`ik`yaa koMd,̀¸ 
ka^pr irkvhrI Pla^anT [-. QvanaI inamaa-Na krNaaro s~aot Aahot.    
[nsyaulaoSana tM~ ho QvanaI inayaM~Naasa madt krto. ASaa izkaNaI kama krNaa­yaa 
kamagaaraMsaazI psa-nala p`aoTo@TIva [@vaImaoMT jasao eyar Plagsa idlaolao Aahot 
jyaamauLo QvanaIcaI tIt`ta 30 dB (A) nao kmaI haoNaosa madt haoto. DI.jaI.saoT ha 
QvanaI p`duYaNaacaa ek s~aot z$ Saktao pNa sadrIla DI.jaI.saoT f@t naohmaIcaa 
vaIjapurvaza KMiDt Asatanaa kaya-rt rahIla. DI. jaI. saoTsaazI QvanaI p`duYaNa 
³kayada va inayaM~Na´ sauQaarIt inayama‚ 2010 nausaar A^ka^sTIk en@laaojar va 
saayalaoMsar saarKI puroSaI QvanaI inayaM~Na saaQanao basaivalaI Aahot. DI. jaI. 
saoTsaazI svatM~ AaiNa QvanaI raoQak sT/@carla vyavasqaa purivaNyaat yao[-la.   